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ED Methadone Guideline Criteria 

There are two agonist medications used to treat patients with Opioid Use Disorder. One is buprenorphine 

(Suboxone), and the other is methadone. Buprenorphine has multiple logistical benefits, including rapid onset (1 

hour), the ability to prescribe the medication and multiple options for outpatient follow up. Therefore, 

buprenorphine (Suboxone) remains our first line treatment. 

 
However, some patients may have a contraindication to buprenorphine (Suboxone), most commonly that they 

have not waited long enough since their last use of opioid to start buprenorphine, or they may not want 

buprenorphine because of a negative past experience or even because they don’t like the taste. Further, some 

patients have tried methadone in the past and have had success, or prefer methadone treatment. The ED 

methadone protocol is designed for these patients. 

 
The goal of the ED Methadone Guideline is to stabilize patients and facilitate the next day transition to the 

methadone clinic for treatment of their opioid use disorder. Methadone can only be administered in the ED 

to treat acute opioid withdrawal to facilitate a future methadone clinic visit. Patients are eligible for 

methadone if they meet all inclusions criteria and have no absolute contraindications. 

 
 

Inclusion Criteria 
 
a. 18 years old or older 
b. A diagnosis of Opioid Use disorder (OUD) for at least 12 months 

i. defined as tolerance or withdrawal, with recurrent use that disrupts life–full DSM criteria here- 
https://www.asam.org/docs/default-source/education-docs/dsm-5-dx-oud-8-28-2017.pdf 

c. Active opioid use within the past 7 days 
i. Active is defined as either 1) a clinical ED presentation consistent with an opioid related complication, 

including opioid overdose, withdrawal, or stigmata of recent injection drug use or 2) If the patient has no 
clinical evidence of opioid use in the ED and is requesting methadone, a positive urine toxicology 
screen is required. 

d. Symptoms consistent with opioid withdrawal. 
i. Opioid Withdrawal is broadly defined as any subjective or objective symptoms the patient believes is 

related to opioid withdrawal (should include a COWS > 0). 
e. Interested in methadone treatment (involves daily morning visits to a methadone clinic) 

i. Verify transportation to the methadone clinic. 
f. A photo ID (driver’s license / passport / government issued ID card) 

 

Absolute Contraindications 
 
a. Isolated accidental opioid overdose without prior opioid use (for example, patients who use cocaine that had 

an accidental exposure to an opioid.) This does not meet the definition of Opioid Use Disorder. 
b. End stage liver disease with clinical stigmata of liver failure (cirrhosis, LFT > 5x normal) 
c. Altered Mental Status (acute alcohol intoxication, psychosis, delirium) or respiratory depression 
d. Known prolonged QTc (screening ECG for all patients is not required, as the risk of significant QTc 

prolongation from an initial dose of methadone is unlikely. However, if the patient is taking multiple other 
medications that prolong the QTc, a screening ECG can be obtained) 

e. Allergy to methadone 
f. Patient unwilling to sign release of information (ROI) for relevant treaters 

http://www.asam.org/docs/default-source/education-docs/dsm-5-dx-oud-8-28-2017.pdf
http://www.asam.org/docs/default-source/education-docs/dsm-5-dx-oud-8-28-2017.pdf
http://www.asam.org/docs/default-source/education-docs/dsm-5-dx-oud-8-28-2017.pdf
http://www.asam.org/docs/default-source/education-docs/dsm-5-dx-oud-8-28-2017.pdf


 ED Methadone Guideline  
 

 
Special Considerations- Consider Consult to Addiction Medicine 
 
a. Caution in starting methadone in patients who use other sedating substances 

(benzodiazepines), or who are on prescribed sedating medications. This can increase risk of sedation and 

overdose. 

b. Caution in starting methadone in patients with alcohol use or alcohol usedisorderdue to the 

increased risk ofsedation and overdose. 

c. Caution in starting methadone in any patient with concurrent benzodiazepine and/or alcohol withdrawal. 

Recommend inpatient treatment. 

d. Patients who have already completed the ED methadonen induction protocol in the past should be 

discussed with the methadone clinic (see resources below) prior to administering methadone. It is 

permissible to treat patients more than once as long as each instance is clearly a separate episode of care. 

The determination of a separate episode of care is largely dependent on the clinician’s input. For purposes 

of day-to-day operations, any presentation at least 1 week after last methadone dose in a Lifespan 

Emergency Department is a separate episode of care, so patients may be reassessed and treated if 

appropriate. 

That said, separate episodes of care should prompt reevaluation of the need for a higher level of care and 

candid discussion with patients about whether outpatient direct admission to OTP involves adequate 

support to help them reach their treatment goals. If patients do not sustain OTP linkage after two separate 

episodes of 72H methadone care, it is generally a sign that more support is needed. Referral to an inpatient 

detox program that offers methadone protocol and direct admission is recommended in most of these 

circumstances. In all cases, a request for a 3rd (or greater) episode of care should prompt interdisciplinary 

discussion. 

e. Pregnancy. Methadone and is a first line mediation for opioid use disorder in pregnancy. If you have a 

pregnant patient who is interested in methadone, they may benefit from expedited initiation in a more 

monitored setting. Please consult the obstetric service and addiction medicine for possible admission for 

methadone stabilization. 

Women and Infants Mom's MATTER clinic contact: 401-430-2700 

f. Barriers to linkage with OTP: 

i. Behavior challenges impacting past care at desired OTP 

ii. Required to complete inpatient detox as a condition of OTP return 

iii. Not linked to OTP after past referral 

iv. Request OTP outside of CODAC 
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If patient is interested in methadone and meets inclusion criteria without absolute 

contraindications, please complete the .BEMMETHADONE note: 

 

Document in your note: 
History of opioid use 

How long has the patient had opioid use disorder? 

What drugs does the patient use? (heroin/fentanyl, pills) 

How do they use? (Injection, insufflation or snorting) 

How much does the patient use per day? 

When was the patient’s LAST OPIOID USE? 

 
Prior methadone use 

Has the patient used methadone in the past? 

Which methadone clinic did the patient attend? 

What was their stable or last dose of methadone in mg? 

When was their last dose (date)? 

 

COWS: 
Document the Clinical Opioid Withdrawal Scale (COWS), which should be > 0 to start methadone (can be 

entered as a nursing order) 

 

Lab Testing: 
No Lab testing is required for patients who present to the ED with: 
1) an opioid related complication (overdose, withdrawal) or stigmata of recent opioid use. 

2) No personal or family history of prolonged Qtc 

3) Not taking psychiatric medications or other medications that could prolong the Qtc. 

 
Urine Toxicology: For patients without an opioid related complication (overdose, injection related disease or 

withdrawal) or any question or concern regarding recent opioid use history, confirmation of drug use through 

urine screen is required. We recommend including the following labs: 

Urine Opioid – captures heroin, morphine, codeine 

Urine Fentanyl 

Urine Methadone 

 
Electrocardiogram: Consider an electrocardiogram (ECG) if the patient is on medications that could prolong 

the QTc. Methadone doses 40mg and below are at a low risk to significantly prolong the QTc – the risk 

increases as doses exceed 100mg per day. 

 
Adjunctive Medications: 

If the patient has withdrawal symptoms either before or after their methadone dose, you can give other non- 

sedating supportive medications in the ED or as a prescription to help with withdrawal, including: 

a. Clonidine (0.2mg every 6 hours) 

b. Zofran for nausea / vomiting (4mg OD Tablet every 6 hours) 

c. Ibuprofen for muscle aches (400mg every 8 hours) 

d. Dicyclomine (Bentyl) for GI upset (20mg every 6 hours) 

e. Loperamide Initial: 4 mg, followed by 2 mg after each loose stool; Maximum 8 mg/day) 
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ED METHADONE PATHWAY 
This Pathway should be used for patients who meet the criteria described above, who are presenting to the ED 

with Opioid Use Disorder with symptoms consistent with opioid withdrawal who are interested in methadone. 

 

Prior to giving Methadone in the ED. 
1. The patient must be awake and alert (GCS 15) 

2. The patient should not be under the clinical influence of other sedating illicit substances 

3. The patient must sign the ED Substance Use Consent form (Located at: https://brownphysicians.org/ 

emergency-medicine-resources/) to allow us to share health information with the methadone clinic. 

4. PDMP check completed to evaluate for controlled substance prescription within last 30 days 

1) Review the following with the Patient: 
1. Methadone requires you to go to the methadone clinic every morning for your dose (we cannot prescribe 

methadone for the treatment of addiction.) 

2. You should avoid taking new medications or illicit drugs that could make you sleepy (you can continue 

your regular home medications) 

3. By law, we cannot continuously give you doses of methadone from the Emergency Department. Our 

goal is to give you a first dose then connect you with a methadone clinic to continue treatment. 

 

2a) Give an initial dose of 40mg PO of Methadone if the patient meets any of the 

following criteria 
1. They inject fentanyl daily 

2. They snort (insufflate) or smoke fentanyl daily 

3. They have been on methadone within the past year and their dose was 50mg or higher 

 
2b) If they do not meet above criteria, give an initial dose of 20mg PO Methadone 

3) Prior to discharge, the following 3 documents must be completed and faxed to 

the methadone clinic (the patient can choose either CODAC OTP clinic, VICTA 

OTP, or the CTC/Discovery OTP clinic based on patient preference) 

1. A signed ED Substance Use Consent form ((Located at: https://brownphysicians.org/emergency- 

medicine-resources/). Once faxed or emailed, the document goes into the patients chart. 

2. The patient Face Sheet 

3. A signed Methadone Last Dose and Continuing Care Letter (located below or at https:// 

brownphysicians.org/emergency-medicine-resources/). Once faxed or emailed, the last dose 

methadone letter needs to be placed in an envelope (see ED clerk for envelope) sealed, and signed 

over the seal. The patient will to be given to the patient to bring to the methadone clinic upon discharge. 

 

4) When ready to discharge the patient home with the following: 
1. Include the Methadone Discharge Instructions for the clinic the patient chose (CODAC )(see below) 

2. The Methadone Last Dose Letter NEEDS TO BE PLACED in an envelope (from ED clerk), sealed, and 

signed over the seal. The patient must present the last dose letter to the methadone clinic. 

3. Please give patient a take home Narcan from the Pyxis. (order in the ED Opioid Use Disorder) 
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PARTICIPATING METHADONE CLINICS 

 

 
Providence CODAC 

Program Director, Raymond Lorraine 

 
349 Huntington Ave 

Providence, RI 02909 

 
Clinic Hours: Monday-Saturday 

5:30AM-2:00PM 

Phone: 401-942-1450 

Fax: 401-946-1550 

Providence@codacinc.org 

Notes: Patients should arrive at 7AM the next day to be continued on their dose (with the exception of 

patients started on Saturday in the ED who will need to return to the ED Sunday for their dose as the clinic is 

not open for new intakes Sunday). Patients should expect to stay for a few hours the first day. 

 

Newport CODAC 

Program Director: Angelique Martinex-Oluwalo 

 
93 Thames St 

Newport, RI 02840 

 
Clinic Hours: 

Monday to Friday 5:45AM-2PM 

Phone: 401-846-4150 

Fax: 401-846-9340 

 
Newport@codacinc.org 

 
Notes: Patients should arrive at 7AM the next day to be continued on their dose (with the exception of 

patients started on Saturday in the ED who will need to return to the ED Sunday for their dose as the clinic is 

not open for new intakes Sunday). Patients should expect to stay for a few hours the first day. 

 

*Saturday intake appointments are only available at Providence CODAC. All patients started 
on methadone on Friday in Rhode Island Emergency Departments will need to follow up on 
Saturday at CODAC Providence for an intake appointment. Care can then be transitioned to 
other CODAC sites.  

 

 

mailto:Providence@codacinc.org
mailto:Newport@codacinc.org
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PARTICIPATING METHADONE CLINICS 

 

 
Providence Comprehensive Treatment 
Center (CTC) 

Program Director, Lisa Pontarelli 

 
66 Pavillion Ave 

Providence, RI 02905 

 
Clinic Hours: Monday-Friday 

5:30 AM-2:00 PM 

Phone: 844-859-8463 

Fax: 401-461-9194 

Email: lisa.pontarelli@ctcprograms.com 

 

 

 
Woonsocket Comprehensive Treatment Center (CTC) 

Program Director, Ernesto Figueroa 

 
625 Diamond Hill Rd.  

  Woonsocket, RI 02895 

 
Clinic Hours: Monday-Friday 

5:30 AM-2:00 PM 

Phone: 844-896-4548 

Fax: 401-762-1609 

Email: 
Ernesto.figueroa@ctcprograms.com 

 

 

*For transportation help to CTC clinics please call 844-859-8463 and CTC can connect 
you with free Uber Health ride to your intake appointment.  

 

Notes: Patients should arrive at 7AM the next day to be continued on their dose (with the 
exception of patients started on Saturday in the ED who will need to return to the ED 
Sunday for their dose as the clinic is not open for new intakes Sunday). Patients should 
expect to stay for a few hours the first day. 
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PARTICIPATING METHADONE CLINICS 

 

 

 
VICTA (Providence) 

Chief Operating Officer, Lisa Peterson 

 
110 Elmwood Ave Providence 
RI 02907 

 

 
Clinic Hours: Monday-Friday 

6:00AM-10:00AM 

Phone: 401-300-5757 

Fax: 401-300-5656 

info@victalife.com 
 
 

 

Notes: Patients should arrive at 7AM the next day to be continued on their dose (with 

the exception of patients started on Friday or Saturday in the ED who will need to 

return to the ED Saturday and/or Sunday for their dose as the clinic is not open for 

new intakes on the weekend). Patients should expect to stay for a few hours the first 

day. 

mailto:info@victalife.com
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ADDRESSING COMPLICATIONS 

 
Federal Law states we can administer (not prescribe) methadone to relieve acute withdrawal 

symptoms as we connect a patient to a methadone clinic. (Title 21, Code of Federal Regulations, Part 

1306.07(b)) (https://www.deadiversion.usdoj.gov/pubs/advisories/emerg_treat.htm) 

 

PROBLEM 1: The patient arrives after an opioid overdose 

 
1. You must wait until the patient has a GCS of 15 and is awake and alert 

2. Methadone can only be administered in the ED to treat acute opioid withdrawal to facilitate a future 

methadone clinic visit. There is no legal definition of withdrawal, it is at the discretion of the provider 

a. Please document a COWS score. As long as the score is greater than zero at some point during 

their ED stay, we can justify opioid withdrawal and methadone can be administered. 

 

PROBLEM 2: The patient arrives to the ED and is experiencing moderate or 

severe withdrawal symptoms (COWS 8 or greater). 

1. Give the initial methadone dose as directed in the protocol 

2. Wait 3-4 hours. If they are still experiencing moderate or severe withdrawal (COWS 8 or greater) 3 

hours after receiving their first dose of methadone, you can administer an additional 10mg dose once. 

3. The max daily dose is 40mg. 

4. If the patient continues to have severe withdrawal despite the max daily dose of methadone, consider 

other causes (alcohol, benzodiazepines) and medical admission. 

5. If the patient has mild withdrawal despite the max daily dose, you can give other non-sedating 

medications in the ED or as a prescription to help with withdrawal, including: 

a. Clonidine (0.2mg every 6 hours) 

b. Zofran for nausea / vomiting (4mg OD Tablet every 6 hours) 

c. Ibuprofen for muscle aches (400mg every 8 hours) 

d. Dicyclomine (Bentyl) for GI upset (20mg every 6 hours) 

e. Loperamide Initial: 4 mg, followed by 2 mg after each loose stool; Maximum 8 mg/day) 

PROBLEM 3: If the patient requires admission after receiving methadone dose. 

 
1.  Place an inpatient addiction medicine consult (Addiction Consult) to help continue treatment and 

arrange follow up at RIH or TMH. At Newport please update the accepting team. 

 

PROBLEM 4: The patient is requesting methadone and has no opioid related 

complication, no stigmata of opioid use, no withdrawal signs or symptoms and 

a negative urine toxicology screen. 

1. Explain to patient that we cannot administer methadone without confirmation of active opioid use 

disorder, as it would be dangerous to give methadone to a patient who may be opioid naïve. Provide 

referral to outpatient SUD treatment center or BH Link. 

http://www.deadiversion.usdoj.gov/pubs/advisories/emerg_treat.htm)
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PROBLEM 5: The patient returns to the ED on Day 2 or Day 3 for dosing after being 

started on methadone for OUD in the ED. 
1. Discuss with patient and determine if and why the patient was not seen in the methadone clinic. 

2. Assess the patient 

a. If they are sedated or have a GCS less than 15, they should not receive a methadone dose. This 

can be due to the fact that many patients still use illicit opioids while stabilizing on methadone. 

The patient may need to stay in the ED until their mental status improves. Once their mental 

status improves and they have a GCS of 15, they can be administered the same dose of 

methadone as the day prior, if clinically appropriate. 

b. If the patient has a GCS of 15 and does not have significant withdrawal symptoms, they can be 

administered the same dose as the day prior. 

c. If the patient has significant withdrawal symptoms (COWS >7) despite the methadone dose the 

day before, the patient can be administered an additional 10 mg each day for up to 3 days. For 

example, if the patient had a day 1 dose of 40mg and they present with a COWS of 8, they can 

receive up to 50mg on day 2. If they again present in withdrawal, they can receive up to 60mg on 

day 3. 

3. BY LAW- we CANNOT administer methadone beyond 72 hours or 3 days. 

a. There are no exceptions to this rule. 

4. We can NEVER prescribe methadone for management of addiction. 

a. There are no exceptions to this rule. You can only dispense methadone via 21 CFR 1306 

for up to 72 hours. 
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Methadone Discharge Instructions 
You were started on methadone in the Emergency Department to control withdrawal symptoms to help you to 

enter a methadone treatment program for opioid use disorder. Methadone works by controlling the cravings and 

withdrawal symptoms that you would normally have if you stopped using opioids. However, like all medications, 

methadone has risks. Methadone can cause sleepiness and trouble breathing, similar to an opioid overdose. 

This usually happens when methadone is increased too quickly, or when methadone is combined with other 

drugs, such as fentanyl, alcohol or medications that cause sleepiness. Below are instructions and next steps. 

 

When you get home: 
The dose of methadone you received in the Emergency Department will help to control withdrawal symptoms 

over the next 1-2 days. It is very important that you do not use drugs or alcohol while taking methadone. 

Using drugs or alcohol with the methadone can cause you to become too sleepy, stop breathing or die. Also, if 

you are intoxicated on alcohol or appear too sleepy at the methadone clinic appointment, you may not receive 

your next day dose. 

 
If your withdrawal symptoms are too strong and you don’t think you can make it to your methadone clinic 

appointment, you can return to the emergency department for treatment. If you are considering using drugs 

prior to your methadone clinic appointment, please use less than you normally use, in order to avoid an opioid 

overdose. Never use alone and always carry Narcan on you while using. Consider calling Never Use Alone at 

800-484-3731. Tomorrow arrive at the Methadone Clinic at 7AM. If tomorrow is Sunday, please 

return to the emergency department for a repeat dose and then proceed to the methadone 

clinic for intake on Monday at 7AM. 

 
The methadone clinic will see you as a walk-in 

appointment. Be prepared to stay longer on the first day, 

as they will need to complete admission paperwork. 

 
Please bring all the following to the methadone clinic: 

1) Your emergency department paperwork 

2) A government photo ID and 

3) Your sealed last dose letter. (Do not open the letter) 

 

Return to the Emergency 

Department if 
• Your withdrawal is severe and you don’t think you can make it to your methadone clinic appointment 

• If you were at your methadone clinic appointment but could not be seen or given your dose please 

have the methadone provider call the ED quality nurse to discuss ED care. 

• You feel that you are too sleepy after taking your methadone. 


